! membranes

Article

Chemical-Saving Potential for Membrane Bioreactor (MBR)
Processes Based on Long-Term Pilot Trials

Sofia Lovisa Andersson 1(J, Christian Baresel 2-*{%, Sofia Andersson 3, Klara Westling 4, Mikael Eriksson 2,

Andrea Carranza Munoz 2, Gabriel Persson 1, Mayumi Narongin-Fujikawa 2, Kristin Johansson

and Tomas Rydberg 2

check for
updates

Citation: Andersson, S.L.; Baresel, C.;
Andersson, S.; Westling, K.;
Eriksson, M.; Munoz, A.C.;

Persson, G.; Narongin-Fujikawa, M.;
Johansson, K.; Rydberg, T.
Chemical-Saving Potential for
Membrane Bioreactor (MBR)
Processes Based on Long-Term Pilot
Trials. Membranes 2024, 14, 126.
https://doi.org/10.3390/
membranes14060126

Academic Editors: Bin Dong,
[...]
activated sludge (CAS) systems. This issue is mainly linked to membrane cleaning during
operation to prevent fouling, which involves significant energy use for physical cleaning
(membrane aeration) and substantial chemical use in both maintenance and recovery
cleanings. Additionally, the need to replace the membranes after a few years represents a
significant operational cost. Membrane aging, which drives the need for replacement, is

Membranes 2024, 14, 126. https:/ /doi.org/10.3390 /membranes14060126

https:/ /www.mdpi.com/journal/membranes


https://doi.org/10.3390/membranes14060126
https://doi.org/10.3390/membranes14060126
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/membranes
https://www.mdpi.com
https://orcid.org/0000-0003-4344-0236
https://orcid.org/0000-0002-0740-0651
https://orcid.org/0000-0003-3455-5680
https://doi.org/10.3390/membranes14060126
https://www.mdpi.com/journal/membranes
https://www.mdpi.com/article/10.3390/membranes14060126?type=check_update&version=1

Membranes 2024, 14, 126

2 of 14

strongly influenced by chemical cleaning, as the cleaning process is the primary cause of
membrane degradation and disintegration [7,8].

On the other hand, chemical cleaning is an inevitable part of the MBR process, es-
pecially when the discharge limits of phosphorus are low, as an increase in precipitation
chemical consumption will result in increased membrane fouling [9]. Sodium hypochlorite
(NaOCl) and citric acid (C¢gHgO7) remain the most common chemicals used for membrane
cleaning [10]. Besides cost and environmental impacts related to the manufacturing of
chemicals, sodium hypochlorite is associated with negative impacts such as the formation
of toxic gases and byproducts [11]. For flat sheet membranes, oxalic acid ((COOH);) has
also been used for membrane cleaning but is usually not utilized for cleaning hollow
fiber membranes.

The overall sustainability of wastewater treatment is becoming increasingly important
in society’s efforts to balance environmental impacts and living standards, and in light of
the adaption to global challenges such as climate impact and biodiversity loss. The fact
that MBR systems can achieve a much higher effluent quality than CAS systems is not,
by itself, a sufficient justification for preferring MBR over CAS processes. To make MBR
processes more sustainable, it is crucial to reduce resource consumption during operation
and extend the life span of the membranes, thereby conserving resources and lowering
operational costs.

Various suggestions to reduce the environmental impact of MBR processes, especially
related to membrane fouling, have been suggested in the literature in recent years. These
ideas include novel membrane materials to reduce fouling, e.g. [12-14], biological con-
trol strategies, e.g. [15,16], and using alternative cleaning agents [17] or other physical
approaches such as, e.g., movable membranes [18], the addition of particles for physical
scouring, e.g. [19,20], or hybrid electrochemical approaches, e.g. [21]. Although some of
these suggestions have the potential to improve resource efficiency and thus minimize
the environmental impact of MBR processes, they generally represent approaches in an
early research stage requiring years of research, development, and verification before their
eventual acceptance for implementation in full-scale MBR processes.

The current work aims to provide recommendations for optimizing municipal MBR
processes instantly to increase resource efficiency based on long-term pilot tests. The
experimental trials are performed in preparation for one of the world’s largest municipal
MBR facilities that will be started in Stockholm, Sweden, and thus are directly relevant
for full-scale implementation. Reduced chemical consumption during membrane cleaning
while maintaining functionality would not only reduce the negative environmental impacts
from production, transportation, and use of these chemicals, it would further prolong the
membrane lifetime and reduce negative impacts originating from, e.g., chlorinated gas
emission and the formation of chlorinated compounds such as adsorbable and extractable
organic halogens (AOX and EOX). Reduced cleaning intervals would generally also reduce
the downtime of the membranes and thus increase the overall capacity and recovery rate of
MBR processes.

The presented work focuses on chemical consumption and the related reduction
in their use for fouling control without losing membrane functionality in existing MBR
processes. As such, a broad implementation of these findings could be accomplished.

2. Materials and Methods
2.1. Henriksdal WWTP, Stockholm

Stockholm is growing rapidly, which suggests an increased load on WWTPs. At the
same time, more stringent effluent quality demands (biochemical oxygen demand, 7 days:
5 mg BOD;7 /L, total nitrogen: 6 mg TN /L, and total phosphorus: 0.20 mg TP/L, plus an
annual TP quantity requirement) are being implemented. Stockholm Water and Waste
Company (Stockholm Vatten och Avfall AB, Stockholm, Sweden) has two large WWTPs,
Bromma (300,000 pe (population equivalent, defined as 70 g BOD; per person and day))
and Henriksdal (950,000 pe). Both plants require extensive rehabilitation, are operated



Membranes 2024, 14, 126

3o0f14

well above their design capacity, and have no space for expansion. The selected solution
is to close down Bromma WWTP (~2026), build a new tunnel (ongoing), and upgrade
Henriksdal WWTP to a capacity of 1.6 Mpe with MBR technology (ongoing) without
extending biological treatment volumes. The future Henriksdal WWTP will be Europe’s
largest municipal MBR process.

The future Henriksdal MBR process includes a pre- and post-denitrification process
using methanol as an external carbon source for nitrogen removal. For phosphorus removal,
the design includes both pre- and simultaneous precipitation using a combination of ferrous
and ferric products dosed at three points along the process. The first of seven treatment
lines was commissioned in January 2021, and after almost one year of trimming, it was put
into normal operation in September 2021.

Henriksdal membranes were designed to be cleaned using citric acid for inorganic
(iron-based) fouling and sodium hypochlorite to remove organic fouling. However, prepa-
rations capable of switching to oxalic acid were made from the start based on results from
initial pilot trials. Citric acid was also used from start-up in January 2021 to November
2023 when citric acid was replaced with oxalic acid based on the results presented in this
work and the fact that oxalic acid is gentler on the concrete in the basins compared with
citric acid. The design includes two types of cleaning procedures including maintenance
cleaning (MC, lasts ~1 h), carried out as a chemically enhanced backwash (CEB) two times
per week using sodium hypochlorite and once per week using citric acid, and recovery
cleaning (RC, membranes soaked in chemical solution for 6-16 h), carried out twice per
year with sodium hypochlorite and twice per year using citric acid.

2.2. Pilot Characteristics

In order to verify, develop, and optimize the process design, pilot trials (scale 1:6500)
have been carried out at the R&D facility, Hammarby Sjostadsverk, Stockholm, Sweden,
since 2013, with a pilot including water and sludge treatment. The pilot has been contin-
uously operated with municipal wastewater from the city of Stockholm flowing to the
current Henriksdal WWTP, Stockholm, Sweden. The pilot was mainly operated with dy-
namic inflow (average flow up to 4.4 m3/h) linked to the actual inflow measurement at the
Henriksdal WWTP. The sludge concentration in the biological treatment was on average
7600 mg SS (suspended solids)/L, with a sludge age of 17.5 d and specific air flow for
membrane operation of 0.136 and 0.252 Nm?3/h, m? for the two operating modes Leap-low
and Leap-high, respectively. Since 2016, the membranes used in the pilot have consisted of
Zeeweed 500D (Veolia) ultrafiltration (UF) hollow fiber membranes (nominal pore size of
0.04 um) installed in two parallel membrane tanks. This corresponds to the same membrane
units used in the full-scale Henriksdal WWTP. The pilot process configuration is presented
in Figure 1.

The standard operational procedure for the membranes was cycles of 10 min filtration
and 1 min relaxation (membrane scouring air was on during the entire cycle). The net flux
varied between 18 and 30 L/(m?-h) (liters of permeate per square meter of membrane area
per hour) to handle the dynamic influent. During the years of pilot operation, many tests
have been carried out, for example, different cycle times, backwash instead of relaxation,
different flux settings, and varying sludge concentrations. However, in this paper, only
the main chemical cleaning procedures tested on Zeeweed 500D membranes (Veolia)
are presented.



Membranes 2024, 14,

126

4of 14

0.6 mm

Precipitation
chemical (Fe”")

v 6 mm

Prima . INFLUENT
. .ry <— Pre-aeration <«
clarifier
Heat exchanger,
possibility to cool
influent wastewater
Primary sludge Reject water from
sludge thickener
Precipitation Carbon Precipitation
chemcial (Fe™") source chemical (Fe™)
X X X " Membrane
Pre- — Post- tank 1 EFFLUENT
... .. —> Flexzone —> Nitrification —> De-Ox — , . .= . . I —>
denitrification denitrification T

tank 2
Nitrate recirculation
Return activated sludge (RAS)
RAS De-Ox <

Secondary sludge
Sludge liquor

Figure 1. MBR pilot process configuration (sludge treatment excluded in the figure).

2.3. Pilot Membrane Operation and Cleaning

The two parallel pilot membrane tanks (MT1 and MT2) were operated in an identical
way with the following exception: MT1 was cleaned using oxalic acid, while MT2 was
cleaned with citric acid. The different acids were used for both maintenance cleaning
(MC) and recovery cleaning (RC). While MC is a regular light cleaning of the membranes
to keep performance steady, RC is a more intense cleaning, which soaks the complete
membrane in cleaning chemicals to fix significant fouling and restore performance. The
reason for choosing oxalic acid for tests in this study was mainly because (1) it is a common
chemical used for flat sheet membranes that were tested in the pilot before and (2) the
membrane supplier accepted this to be used and provided a design cleaning scheme for
this chemical. However, to the authors” best knowledge, oxalic acid has not previously
been tested on municipal MBRs with ZW500D membranes. Oxalic acid is also cheaper than
citric acid. Another observed environmental advantage of oxalic acid is that it also prevents
phosphorous peaks following cleaning with citric acid, representing a challenge for the
annual TP quantity requirement [22]. Thus, oxalic acids can be a better choice for MBR
installations using ferrous as a precipitation agent. The main drawback of using oxalic acid
on a full scale is the space and equipment required to store larger volumes of chemicals
(oxalic acid is only 8% solution while citric acid is 50%). In addition, citric acid can be more
aggressive to concrete constructions compared with oxalic acid [23].

The membrane suppliers” recommended cleaning procedures are summarized in
Table 1. Sodium hypochlorite was delivered as a 10-20% solution, citric acid was delivered
as a 51% solution, and oxalic acid was delivered in powder form and mixed with water to
saturation (resulting in an 8% solution). The cleaning chemicals were diluted with permeate
to the concentrations specified in Table 1 during MC and RC.



Membranes 2024, 14, 126

50f 14

Table 1. Cleaning specification according to the membrane suppliers’ recommendations. Either citric
or oxalic acid was used.

Unit Sodium Hypochlorite Citric Acid Oxalic Acid
Maintenance cleaning (MC) Frequency 2 per week 1 per week 1 per week
Recovery cleaning (RC) Frequency 2 per year 2 per year 2 per year
Backpulse flux during MC L/(m?2-h) 20 20 20
Backpulse flux during RC L/(m2-h) 34 34 34
Concentration in MC backpulse mg/L 200 2000 1300
Concentration in RC backpulse mg/L 1100 2200 1500

The membranes were initially cleaned according to the recommendations (Table 1),
and the evaluation focused on comparing citric and oxalic acid. When the optimization
period started, the MC cleaning frequency and chemical amount added per cleaning (either
by reduced concentration in the CEB or by reduced time for the CEB) were applied for MT1
and MT2. All other operational settings were the same for the two tanks. The evaluation
was divided into test periods with different settings for the cleaning procedures (also see
Table S1 in the Supporting Information for more details). Here, the test periods were
aggregated into three groups following the order of the optimization procedure as follows:

1. Oxalic acid MC

a. Stepwise, the frequency, the number of CEBs, and CEB concentration were
minimized while maintaining permeability similar to the reference line and
always above 200 L/(m?-h-bar).

2. Citric acid MC

a. Starting at optimal settings for oxalic acid MC obtained in step 1, and then
adjusting to ensure no negative impact on permeability.

3. Sodium hypochlorite MC

a. Operating without adding any sodium hypochlorite until permeability de-
creased below 200 L/(m?-h-bar).

b.  Introducing demand-driven MC by using membrane resistance and an algo-
rithm that automatically decided if cleaning was to start.

Initially, optimization was only made for oxalic acid (as this had not been tested
before). MT2 was kept as a reference with citric acid design cleaning while the cleaning
frequency, CEB time, and concentration for MT2 with oxalic acid were reduced in steps.
To ensure a fair comparison of the two acids, an optimization of the citric MC followed.
Finally, the sodium hypochlorite MC was optimized for both membrane tanks (Table S1,
Supporting Information).

Recovery cleanings were carried out according to recommendations (once or twice per
year) during the complete trial.

Two operation modes with regard to the membrane cleaning strategy can be defined
based on the long-term trials in the pilot. The “optimized design operation mode” is defined
as the reduced frequencies possible to implement at full scale, and the “demand-driven
operation mode” is defined as a mode when cleaning events are triggered by an algorithm
using membrane resistance during the filtration cycle to decide if cleaning is needed.

The “optimized design operation mode” was still time-based, while the “demand-
driven operation mode” frequency of MCs was decided by monitoring membrane resis-
tance. If the membrane resistance passed a threshold value, this called for cleaning, and an
MC with sodium hypochlorite was carried out. Every 4th MC with sodium hypochlorite
was also complemented with an acid MC. The number of CEBs for sodium hypochlorite
MC was reduced from 8 to 6 during the entire trial.

For other operational and pilot-specific information, please see [24].



Membranes 2024, 14, 126

6 of 14

2.4. Environmental Impact Assessment

Data for the environmental impact of citric acid and sodium hypochlorite for the
different impact categories were collected from the databases Thinkstep [25] and Ecoin-
vent [26]. For oxalic acid, no data were registered in the Ecoinvent environmental database
when the impact assessment was initiated. In addition, no scientific publications on the
environmental impacts of oxalic acid were found, and production-related data were not
provided by the contacted suppliers (e.g., Brenntag, Wibax). There are several routes in
place to produce oxalic acid commercially, and these may differ significantly in the use
of resources, e.g. [27]. In 2022, data for oxalic acid production became available in the
Ecoinvent database (version 3.8) but for a production process that can be considered least
favorable regarding environmental impacts.

To illustrate the difference in environmental performance for two significantly different